
Water Science and Technology Library

Vijay P. Singh
Shalini Yadav
Ram Narayan Yadava    Editors 

Water 
Quality 
Management
Select Proceedings of ICWEES-2016



Water Science and Technology Library

Volume 79

Editor-in-Chief

Vijay P. Singh, Texas A&M University, College Station, TX, USA

Editorial Advisory Board

R. Berndtsson, Lund University, Sweden
L.N. Rodrigues, Brasília, Brazil
A.K. Sarma, Indian Institute of Technology, Guwahati, India
M.M. Sherif, UAE University, Al Ain, United Arab Emirates
B. Sivakumar, The University of New South Wales, Sydney, Australia
Q. Zhang, Sun Yat-sen University, Guangzhou, China



The aim of the Water Science and Technology Library is to provide a forum for
[...]
Sacks L, Barker H (1952) Substrate oxidation and nitrous oxide utilization in denitrification.
J Bacteriol 64(2):247

Sahinkaya E (2009) Microbial sulfate reduction at low (8 °C) temperature using waste sludge as a
carbon and seed source. Int Biodeter Biodegr 63(3):245–251

Schilt AA (1979) Perchloric acid and perchlorates
Shemirani F, Baghdadi M, Ramezani M (2005) Preconcentration and determination of ultra trace

amounts of arsenic (III) and arsenic (V) in tap water and total arsenic in biological samples by
cloud point extraction and electrothermal atomic absorption spectrometry. Talanta 65(4):882–
887

Shrout JD, Scheetz TE, Casavant TL, Parkin GF (2005) Isolation and characterization of
autotrophic, hydrogen-utilizing, perchlorate-reducing bacteria. Appl Microbiol Biotechnol 67
(2):261–268

Shrout JD, Parkin GF (2006) Influence of electron donor, oxygen, and redox potential on bacterial
perchlorate degradation. Water Res 40(6):1191–1199

Silva AJ, Varesche MB, Foresti E, Zaiat M (2002) Sulphate removal from industrial wastewater
using a packed-bed anaerobic reactor. Process Biochem 37(9):927–935

Singh R, Kumar A, Kirrolia A, Kumar R, Yadav N, Bishnoi NR, Lohchab RK (2011) Removal of
sulphate, COD and Cr(VI) in simulated and real wastewater by sulphate reducing bacteria
enrichment in small bioreactor and FTIR study. Bioresource Technol 102(2):677–682

Sipma J, Lettinga G, Stams AJ, Lens PN (2006) Hydrogenogenic CO conversion in a moderately
thermophilic (55 °C) sulfate-fed gas lift reactor: competition for CO-derived H2. Biotechnol
Progr 22(5):1327–1334

Sipma J, Osuna MB, Lettinga G, Stams AJ, Lens PN (2007) Effect of hydraulic retention time on
sulfate reduction in a carbon monoxide fed thermophilic gas lift reactor. Water Res 41
(9):1995–2003

Son A, Schmidt CJ, Shin H, Cha DK (2011) Microbial community analysis of
perchlorate-reducing cultures growing on zero-valent iron. J Hazard Mater 185(2):669–676

Stams AJ, Elferink SJO (1997) Understanding and advancing wastewater treatment. Curr Opin
Biotech 8(3):328–334

Stanford G, Stanislaw D, Roger A, Vander P (1975) Effect of temperature on denitrification rate in
soils. Soil Sci Soc Am J 39(5):867–870

Super M, Heese HV, MacKenzie D, Dempster W, Du Plessis J, Ferreira J (1981) An
epidemiological study of well-water nitrates in a group of South West African/Namibian
infants. Water Res 15(11):1265–1270

Tichý R, Lens P, Grotenhuis J, Bos P (1998) Solid-state reduced sulfur compounds: environmental
aspects and bio-remediation. Crit Rev Environ Sci Tec 28(1):1–40

Oxyanions Removal by Biological Processes: A Review 53



Urbansky ET, Brown SK, Magnuson ML, Kelty CA (2001) Perchlorate levels in samples of
sodium nitrate fertilizer derived from Chilean caliche. Environ Pollut 112(3):299–302

USEPA (2004) Known perchlorate releases in the US
USEPA (2005) State perchlorate advisory levels as of 4/20/05
Valera CL, Alexander M (1961) Nutrition and physiology of denitrifying bacteria. Plant Soil 15

(3):268–280
Vallero MV, Lettinga G, Lens PN (2005) High rate sulfate reduction in a submerged anaerobic

membrane bioreactor (SAMBaR) at high salinity. J Membrane Sci 253(1):217–232
Van Houten RT, Pol LWH, Lettinga G (1994) Biological sulphate reduction using gas-lift reactors

fed with hydrogen and carbon dioxide as energy and carbon source. Biotechnol Bioeng 44
(5):586–594

van Rijn J, Tal Y, Schreier HJ (2006) Denitrification in recirculating systems: theory and
applications. Aquacult Eng 34(3):364–376

Velizarov S, Crespo JG, Reis MA (2004) Removal of inorganic anions from drinking water
supplies by membrane bio/processes. Rev Environ Sci Bio Technol 3(4):361–380

Wakida FT, Lerner DN (2005) Non-agricultural sources of groundwater nitrate: a review and case
study. Water Res 39(1):3–16

WHO (2004) Sulfate in drinking-water
WHO (2011) Nitrate and nitrite in drinking-water
Widdel F (1988) Microbiology and ecology of sulfate-and sulfur-reducing bacteria. Biol

Anaerobic Microorgan, pp 469–585
Wolff J (1998) Perchlorate and the thyroid gland. Pharmacol Rev 50(1):89–106
Wu D, He P, Xu X, Zhou M, Zhang Z, Houda Z (2008) The effect of various reaction parameters

on bioremediation of perchlorate-contaminated water. J Hazard Mater 150(2):419–423
Xie L, Chen J, Wang R, Zhou Q (2012) Effect of carbon source and COD/NO3 − –N ratio on

anaerobic simultaneous denitrification and methanogenesis for high-strength wastewater
treatment. J Biosci Bioeng 113(6):759–764

Xu X, Gao B, Jin B, Zhen H, Wang X, Dai M (2015) Study of microbial perchlorate reduction:
considering of multiple pH, electron acceptors and donors. J Hazard Mater 285:228–235

Zhao Y, Feng C, Wang Q, Yang Y, Zhang Z, Sugiura N (2011) Nitrate removal from groundwater
by cooperating heterotrophic with autotrophic denitrification in a biofilm-electrode reactor.
J Hazard Mater 192(3):1033–1039

Zinder SH (1986) Thermophilic waste treatment systems. Thermophiles: general, molecular and
applied biology, pp 257–277

Ziv-El MC, Rittmann BE (2009) Systematic evaluation of nitrate and perchlorate bioreduction
kinetics in groundwater using a hydrogen-based membrane biofilm reactor. Water Res 43
(1):173–181

54 R. Bhande and P. K. Ghosh



Factors Influencing Electrocoagulation
Treatment of UASB Reactor Effluent

Abhipsa R. Makwana

Abstract Upflow anaerobic sludge blanket reactor (UASBR) works best in the hot
climatic condition. In India, UASB process has been used in almost 23 sewage
treatment plants. However, when UASB process is applied for sewage treatment
(where the undiluted BOD is between 200–300 mg/L), the cumulative experience
has shown need for post-treatment of UASB effluent. During last two decades, more
efforts have been put on use of electrocoagulation (EC) process for treatment of
various effluents. Literature has reported promising results also. Study undertaken
focuses to evaluate applicability of EC process for post-treatment of UASB
reactor-treated municipal wastewater. Understanding the significance of various
process variables is initial step to be achieved before optimizing any process. EC
has many process variables like current density (CD), electrolysis time, influent
waste strength, initial pH, electrolyte dose (NaCl dose), interelectrode distance etc.
Here, significance of CD, time and NaCl dose were studied. Response surface
methodology (RSM) was used as statistical tool for experimental design and data
analysis with Design Expert software version 8.0. It is understood from the results
that CD and time are significant variables, while NaCl dose was not found sig-
nificant variable. Thus, it is reported from the study that process efficiency of
electrocoagulation of sewage pretreated with UASBR will be affected with change
in current density and electrolysis time but electrolyte variation found insignificant.

Keywords Electrocoagulation � UASBR � Sewage � NaCl dose

A. R. Makwana (&)
Civil Engineering Department (Environmental Section), M.S. University of Baroda, Faculty
of Technology & Engineering, Baroda, Gujarat, India
e-mail: abhipsamakwana@gmail.com

A. R. Makwana
Sardar Vallabhbhai Patel National Institute of Technology (NIT, Surat), Surat 395007, India

© Springer Nature Singapore Pte Ltd. 2018
V. P. Singh et al. (eds.), Water Quality Management, Water Science
and Technology Library 79, https://doi.org/10.1007/978-981-10-5795-3_5

55



Introduction

Anaerobic technology presents a high potential in most developing countries for
domestic wastewater treatment and thus is a suitable and economical solution
(Foresti 2002). Within the spectrum of anaerobic sewage treatment technologies,
the upflow anaerobic sludge blanket (UASB) reactor offers great promise, espe-
cially in developing countries that usually have hot climates (Foresti 2002). India is
one of the leading countries in terms of the amount of sewage volume treated by the
UASB process (Sato et al. 2006). At present, about 23 number of sewage treatment
plants with total installed capacity of 985 MLD (MoEF 2005–2006) based on the
UASB are in operation and about 20 number are in pipeline which are likely to be
commissioned within next 3–4 years.

UASB technology has been found to be very effective for treatment of high
strength industrial effluents particularly from distilleries, pulp and paper, tanneries,
and food processing industries. However, when applied for sewage treatment
(where the undiluted BOD is between 200–300 mg/L), the cumulative experience
has shown that these “unique” features are not convincing for a variety of reasons.
Some of the disadvantages are: UASB reactor is able to bring down BOD of sewage
only to 70–100 mg/L (Khan et al. 2011). Nutrient removal (nitrogen and phos-
phorus) is also low during anaerobic treatment. Due to anaerobic conditions,
removal of total and faecal coliforms in UASB is about 1–2 on log scale and it
entails tertiary treatment for disinfection. Different post-treatment techniques based
on physico-chemical and biological processes have been used/attempted for this.
These include coagulation-flocculation, aeration, sand filtration, biological pro-
cesses such as polishing pond, activated sludge process, tricking filter, constructed
wetlands, rotating biological contactor, sequence batch reactor and membrane
bioreactor.

Electrocoagulation reported to be used widely in treatment of many industrial
effluents. A few attempts have been made to assess the applicability of EC as a
possible post-treatment for UASB reactor effluent treating poultry manure
wastewater (Yetilmezsoy et al. 2009) and unbleached Kraft pulp mill effluent
(Buzzini et al. 2007) and gave promising results. Use of EC for post-treatment of
UASBR-treated sewage has not yet reported in literature; hence, this study was
undertaken to thoroughly understand the applicability of EC as a post-treatment of
UASBR-treated sewage. This paper reports basic understanding of significance of
process variables like current density, electrolysis time and NaCl dose on EC
efficiency. Electrocoagulation is a process consisting of creating metallic hydroxide
flocs within the wastewater by electro-dissolution of soluble anodes, usually made
of iron or aluminium (Irdemez et al. 2006). The difference between electrocoagu-
lation and chemical coagulation is mainly in the way aluminium ions are delivered
(Irdemez et al. 2006). In electrocoagulation, coagulation and precipitation are not
conducted by delivering chemicals—called coagulants—to the system but via
electrodes in the reactor (Kopral 2002). Suitable electrode choice is very important

56 A. R. Makwana



in electrocoagulation. Most common electrode materials are iron and aluminium.
Both of these are cheap, easily found and effective materials (Irdemez et al. 2006).

There are several variables or factors which influence performance of electro-
coagulation treatment process. These variables include current density, reaction
time, electrolyte concentration (NaCl dose), initial pH, initial effluent concentration,
type of electrode connection (monopolar, bipolar etc.), sludge formation, inter-
electrode distance and temperature. In the present study effect of CD, time and NaCl
dose has been studied to understand their effect on COD and turbidity removal
using response surface methodology as a statistical tool for process optimization.

Materials and Methods

Experimental

In the experimental study, UASB effluent from Bamroli STP, Surat, was used to
carry optimization of EC process. The characteristics of the UASB effluent were
analysed, and average values were given in Table 1. The experimental set-up is
shown in Fig. 1 for process optimization. The electrocoagulator was made up of
Plexiglas with the dimensions of 200 mm � 85 mm � 85 mm. Two electrodes
were used, (one anode–one cathode) for RSM study. Both anode and cathodes were
made from aluminium plates with dimension of 185 mm � 75 mm � 5 mm, and
the effective electrode area was 51 cm2 per sacrificial anode with interelectrode
spacing of 15 mm. The electrodes were dipped into the cell containing UASB
effluent with a 0.5 L working volume. The electrodes were connected to the digital
DC power supply (30.0 V, 0.0–5.0 A). All laboratory runs were performed at room
temperature of 27 ± 3 °C. To increase mass and heat transfer, constant magnetic
stirring was applied at 100 rpm. The current density was adjusted to a required
value, and the EC process was performed. At the end of each operating time, the
treated UASB effluent was collected from 2 cm above the electrocoagulator inner
base and then was analysed. Before starting of each run, electrodes were washed
with tap water to remove impurities present on the electrode surface. The sacrificial
anodes were oven dried and weighed before starting the first run and after com-
pletion of each run.

Table 1 Characteristics of
UASB effluent

Parameter Value* Bamroli, STP

COD (mg/L) 210

Turbidity (NTU) 157

Phosphate (mg/L) 3.58

Initial pH 7.51

SS (mg/L) 161

BOD (mg/L) 90

Total coliforms (MPN/100 mL) 31 � 107

*Average value based on analysis of 3 samples

Factors Influencing Electrocoagulation Treatment of UASB … 57



Experimental Design and Data Analysis

The Box-Behnken design (BBD) is an economical, efficient and rotatable quadratic
design where factor combinations are at the midpoints of the edges and at the centre
(Bezerra et al. 2008; Ferreira et al. 2007). The central points are used to estimate the
experimental error and to perform the model adequacy check.

y ¼ b0 þ
Xk

i¼1

bixi þ
Xk

i¼1

biix
2
i þ

Xk¼1

i¼1

Xk

j¼iþ 1

bijxixj þ e ð1Þ

where y represents the predicted response; xi and xj are the independent variables,
b0, bi, bii and bij are regression coefficients for intercept, linear, quadratic and
interaction coefficients respectively, e is the error, and k is the number of variables
studied.

Table 2 shows the independent variables used for RSM along with their coded
values. The BBD factorial design with five replicates at central point is presented in
Table 3. To evaluate the contribution of the three variables, experimental data were
analysed and fitted to the following second-order polynomial model using Design
Expert 8.0 software.

Fig. 1 Experimental set-up
for process optimization study

Table 2 Experimental range
and levels of the independent
variables

Variable Factors Coded factor level

−1 0 1

CD (mA/cm2) x1 1 5.5 10

Time (min) x2 1 5.5 10

NaCl dose (mg/L) x3 0 250 500

58 A. R. Makwana



Results and Discussion

Current density (CD) is the most important factor which has effect on the perfor-
mance of EC process. Normally, it was observed that increase in CD increases
removal efficiency because when the current density increases, the efficiency of ion
production on the anode and cathode increases. Therefore, there is an increase in
floc production in the solution and hence an improvement in the efficiency of
process, but it will increase the cost of the process also, so it is advisable to optimize
it to obtain required degree of treatment.

It has been observed that higher electrolysis time increases the removal effi-
ciency; this is so because EC process involves two stages which are destabilization
and aggregation. The first stage is usually short, whereas the second stage is rel-
atively long (Kobya et al. 2016). Complete or satisfactory removal can be achieved
only when both the stages are completed, which can be possible only when more
electrolysis time is given. Hence, lesser time shows lesser removal.

Table salt is usually employed to increase the conductivity of the water or
wastewater to be treated. Besides its ionic contribution in carrying the electric
charge, it was found that chloride ions could significantly reduce the adverse effect
of other anions such as HCO3−, SO4

2−. The existence of the carbonate or sulphate
ions would lead to the precipitation of Ca2+ or Mg2+ ions that forms an insulating
layer on the surface of the electrodes. This insulating layer would sharply increase